PRORUN.
I

GRS/ PARTS LIST
CHAINSAW

MODEL: PGSa60C

IEF 2]
(RES
gﬁ*ﬂﬂ

Please et us know what you think. pruruntech com * % % % %

To Ieave a review and see our full line of products, visit: 1-844-905-0882, ino@proruntech.com
Version: B - Issue Date: 2023/05/04




/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

SPARE PARTS / ENGINE

CLUTCH ASSEMBLY
Part Number: 68856001

No. |Description

70 |Clutch Gasket

79 |Clutch Shoe

80 |Clutch Retaining Frame

81 |Clutch Spring

82 |Plain Washer ®17.8 x ®10.1x0.8
83 |Needle Bearing 10x14x13

REDUCING VALVE
Part Number: 20070024

No. [Description
44 |Reducing Valve

SPARE PARTS / CHASSIS AND ENCLOSURE

TOP COVER ASSEMBLY
Part Number: 20077316

No. |Description

17 |Cover

19 |Cover Liner

20 |Cover Screw Assembly

21 |Reducing Valve Protective Shield
22 An.ti-\/ibration Cgp . ~_ [ ,‘;?*\\
23 |ldling Speed Adjust Guide Sleeve 119/ ~T

24 |Cover Heat Insulation Film s ] ®

[

17 22] 23] 24




/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

SPARE PARTS / CHASSIS AND ENCLOSURE

CHAIN COVER ASSEMBLY
Part Number: 20085775

No. |Description
36 |Right Side Cover
37 |Nut

FUEL CAP ASSEMBLY
Part Number: 20073419

No. |Description

69 |Fuel Throttle Cap
70 |O-Ring 24.7x3.55
71 |Anti-Drop Plate

OIL FILLER CAP ASSEMBLY
Part Number: 20074530

No. |Description

12 |Qil Port Cap

13 |Washer 22.4x3.55

14 |Fuel Port Cap Retainer

SPARK PLUG
Part Number: 20079314

No. |Description
40 |[Spark Plug




/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

SPARE PARTS / STARTING MECHANISM

STARTER ASSEMBLY
Part Number: 20085773

Description
Starter Handle
Pull Cord Sheath
Starter Pull Cord
Starter Cover

=N

Bossing

Self-Tapping Screw ST4.2x14
Easily Actuated Coil Spring

Easily Actuated Coil Spring Cover
Starter Plate

Easy Start-Coil Spring

Easy Start-Coil Spring Cover
Washer 5.2x15x1.5

Self-Tapping Screw ST4.8x14

’ | 8.

- [7]s |[10]12] 13 15]

Ala|la|lalalalaN|A2 |||

STARTER GRIP AND ROPE ASSEMBLY
Part Number: 68856002

Description
Starter Handle
Starter Pull Cord

START ROPE COVER ASSEMBLY
Part Number: 68856003

Description
Starter Cover
Bossing




/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

SPARE PARTS / STARTING MECHANISM

IGNITION ASSEMBLY
Part Number: 68856008

Description
Igniter
Engine Stop Switch

POWER SWITCH ASSEMBLY
Part Number: 20050823

Description
Engine Stop Switch
Flameout Line
Ground Wire

CARBURETOR ASSEMBLY
Part Number: 68856004

No. |Description

113 |Carburetor

114 |Throttle Base

115 |[Throttle Rod

111 |Carburetor Sealing Plate




/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

SPARE PARTS / BAR AND CHAIN

20-INCH GUIDE BAR
Part Number: 30016600

No. |Description
77 |Guide Bar 20 Inch

20-INCH SAW CHAIN
Part Number: 30019451

No. |Description
76 |Saw Chain 20 Inch

20-INCH BAR AND CHAIN COVER
Part Number: 30001190

No. |Description
75 |Guide Bar Cover 20 Inch

SPARE PARTS / FILTER AND ACCESSORIES

AIR FILTER
Part Number: 20057657

No. |Description
121 |Air Filter




/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

SPARE PARTS / FILTER AND ACCESSORIES

AIR FILTER KNOB ASSEMBLY
Part Number: 68856005

Description

122 |Rotary Knob Washer 1
123 |Rotary Knob 1

OIL FILTER ASSEMBLY
Part Number: 68856006

Description

Oil Filter Screen

BUMPER SPIKE ASSEMBLY

Part Number: 68856007
Description
Bumper Spikes
Screw M5x16




/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

ASSEMBLY PARTS LIST

pruruntech.cum 200 Overhill Drive, Suite A % Mooresville, NC 28117 % 1-844-905-0882



/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

ASSEMBLY PARTS LIST
No. |[Description Qty No. |[Description Qty
1 |Screw M5x16 3 40 |Upper Anti-Vibration Base 2 1
2 |Starter Unit 1 41 |Anti-Vibration Spring 2 1
3 |Starter Handle 1 42 |Anti-Vibration Rope 2 1
4 |Pull Cord Sheath 1 43 |Rope Sponge 1
5 |Starter Pull Cord 1 44 |Lower Anti-Vibration Base 2 1
6 |Starter Cover 1 45 |[Self-Tapping Screw ST4.8x16 1
7 |Bossing 1 46 |[Base Cover Plate 1
8 |Self-Tapping Screw ST4.2x14 2 47 |Oil Pump Pipe Protective Sleeve 1
9 |Easily Actuated Coil Spring 1 48 |[Balancer Seat 1
10 |Easily Actuated Coil Spring Cover 1 49 [Balancer Body Unit 1
11 |Starter Plate 1 50 |Trigger Control Rack 1
12 |Easy Start-Coil Spring 1 51 |Self-Tapping Screw ST4.2x22 1
13 |Easy Start-Coil Spring Cover 1 52 |Hander Cover 1
14 |Washer 5.2x15x1.5 1 53 |Limited Block 1
15 |Self-Tapping Screw ST4.8x14 1 54 [Cylinder Pin ®3x25 1
16 |Cover Unit 1 55 |[Cable Accelerator 1
17 |Cover 1 56 |Oil Pump Pipe 1
18 |Marking Plate 1 57 |[Long Oil Nozzle 1
19 |[Cover Liner 3 58 |Limited Block 1
20 |Cover Screw Assembly 3 59 |Trigger Spring 1
21 |Reducing Valve Protective Shield 1 60 |Trigger 1
22 |Anti-Vibration Cap 1 61 |Guide Pipe 1
23 |ldling Speed Adjust Guide Sleeve 1 62 |Oil Bubble 1
24 |Cover Heat Insulation Film 1 63 |Upper Fuel Pipe 1
25 |Screw M5x20 1 64 |Fuel Throttle 1
26 |Handle Unit 1 65 |Lower Fuel Pipe 1
27 |Anti-Vibration Base 3 1 66 |Spring 1
28 |Anti-Vibration Rope 3 1 67 |Fuel Filter Unit 1
29 |Anti-Vibration Spring 3 1 68 |Fuel Throttle Cap Assembly 1
30 |Teeth Shape Sponge 1 69 |Fuel Throttle Cap 1
31 [Handle 1 70 |[O-Ring 24.7x3.55 1
32 |Anti-Vibration Spring 1 1 71 |Anti-Drop Plate 1
33 |Anti-Vibration Base 1 1 72 |Base 1
34 |Self-Tapping Screw ST6.3x32 4 73 |[Support Screw M5x16 1
35 [Right Side Cover Assembly 1 74 [Bar And Chain Assembly 1
36 |Right Side Cover 1 75 |Guide Bar Cover 20 Inch 1
37 |Nut 2 76 |Saw Chain 20 Inch 1
38 |Anti-Vibration 2 Assembly 1 77 |Guide Bar 20 Inch 1
39 |Screw M4x14 1

pruruntech.com 200 Overhill Drive, Suite A % Mooresville, NC 28117 » 1-844-905-0882



/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

ASSEMBLY PARTS LIST

pruruntech.cum 200 Overhill Drive, Suite A % Mooresville, NC 28117 % 1-844-905-0882



/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

ASSEMBLY PARTS LIST
No. |[Description Qty No. [Description Qty
1 |[Bolt M8x1 1 37 |Screw M4x14 4
2 |Rotator Unit 1 38 |Screw M4x12 6
3 |Key 3x3.5x10 1 39 |Left Scavenging Cover 1
4 |Screw M5x14 2 40 |[Spark Plug 1
5 |Blast Pipe 1 41 |Right Scavenging Cover 1
6 |Screw M5x22 12 42 |[Seal 2
7 |lgniter 1 43 |[Cylinder 1
8 |Engine Stop Switch 1 44 |Reducing Valve 1
9 |Flameout Line 1 45 [Muffler Sealing Plate 1
10 |[Ground Wire 1 46 |Muffler Sealing Plate 1
11 |Qil Port Cap Element 1 47 |Screw M5x20 2
12 |Qil Port Cap 1 48 |Pipe Plug 2
13 |Washer 22.4x3.55 1 49 [Muffler Cover 1
14 |Fuel Port Cap Retainer 1 50 |Screw M5x16 2
15 |Wire Protective Cover 1 51 |Screw M5x10 1
16 |Seal15x22x5 1 52 |Right Case Body 1
17 |Throttle Cable Protective Cover 1 53 |Anti-Vibration Sponge 1
18 |Crankcase LH 1 54 |0il Seal 1
19 |Anti-Vibration Washer 1 55 |Oil Tank Vent 1
20 |Bearing 6202 1 56 |Bolt M8x30-8.8 2
21 |Cylinder Pin ®4x10 2 57 |Qil Pipe 1
22 |Seal Washer 1 58 |Oil Filter 1
23 |Crankshaft 1 59 |Oil Filter Screen 1
24 |Bearing 1 60 |Bumper Spikes 1
25 |Crankcase RH Seal 20x30x5 1 61 |Screw M5x16 2
26 |Piston Pin Spring 2 62 |Support Sleeve 1
27 |Piston Pin 1 63 |Oil Pump 1
28 |Retaining Ring 2 64 |Screw M4x12 2
29 |Needle Bearing ®13 x ®10x12.5 1 65 |Turbine Unit 1
30 |Piston 1 66 |Turbine 1
31 |Piston Ring 2 67 |Turbine Lifting Lever 1
32 |Cylinder Gasket 1 68 |Chain Catcher 1
33 |Locating Sleeve 2 69 |Self-Tapping Screw ST6.3x30 1
34 |[Upper Damper 1 70 |Clutch Gasket 1
35 |Winter / Summer Conversion Board 1 71 |Reset Device 1
36 |Clapboard 1 72 |Reset Spring 1

pruruntech.com 200 Overhill Drive, Suite A % Mooresville, NC 28117 » 1-844-905-0882



/ / I III POWER and RELIABILITY ™ MODEL: PCS560C

ASSEMBLY PARTS LIST

No. |[Description Qty No. |[Description Qty
73 |Reset Spring Base 100 |Tension Block

74 |Front Damper Assembly 101 [Tightener Screw

75 [Front Damper 102 |Limited Block

76 |Brake Strap Locating Pin ®3x8 103 [Guide Pad

77 |Front Damper Heat Insulation Film 104 |Liner

78 |Clutch Assembly 105 |Air Intake Pipe

79 |Clutch Shoe 106 [Screw M4x14

80 |Clutch Retaining Frame 107 |Carburetor Base

81 |[Clutch Spring 108 |Support Pad

82 |[Plain Washer ®17.8 x $10.1x0.8 109 [Retaining Ring

83 |Needle Bearing 10x14x13 110 [Plastic Line

84 |Brake Strap 111 |Carburetor Sealing Plate
85 |[Brake Spring Locating Pin ®3x8 112 |Plastic Line

86 |Front Damper Locating Pin 113 |Carburetor

87 |Hinge Bar Locating Pin 114 |Throttle Base

88 |Hinge Bar 115 |Throttle Rod

89 |[E Spring ®5 116 |Limited Block

90 |[Brake Spring 117 |Air Intake Base

91 |Brake Cover 118 |Buffer

92 [Gear Seal 6x2 119 |Air Filter Holder
93 |Tensioner Gear 120 [Nut M5

94 |Plastic Briquette Block 121 |Air Filter

95 |Screw M5x10

96 |[Clutch Shell

97 |Chain Wheel

98 |Small Anti-Abrasion Plate
99 [E Spring ®8

122 |Rotary Knob Washer

123 [Rotary Knob

124 |Case Heat Insulation Film
125 |[Self-Tapping Screw ST4.2x14

[ OJ RN I DN NN G PSR G J SN S DI DU\ JEE Y PEE G DI DS UGN DEEGY BEEN 'SV TN PSRN PEEG REEN IS PEEY PEEN

AlalalalaAalalajlaaAalaIN|AlmAla|lalalala|WArlW| Al

PRORUN regularly improves our products, and you may find slight differences between your machine and descriptions contained within this parts list.
Modifications can be made to the machine without notice and without the obligation to update the operator’s manuals, provided that the essential safety
and functional characteristic remain unaltered. Contact PRORUN Customer Service with any questions and current specifications.

pruruntech.com 200 Overhill Drive, Suite A % Mooresville, NC 28117 » 1-844-905-0882



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12

